SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG121931-04L

DFT-s-OFDM Module A

NR Band n258A / 200MHz / 64QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

Ref Level 39,49 dBm  Offset 53,09 d8

Ref Level 39.45 dBm  Offset 53.99 dB Made Auto Sweep. 6L

Mode Auto Sweep SGL
Caunt 100/100 Count 100/100
1 5p ions 1Avg
Line _SPUR|OUS_LINE_ABS 042 Line _SPURJOUS_LINE_ABS. 002 Phss
30 dBem .
0
0 | o i
I i |
SeURIos e Ags 002 'l SPUROS LINE 48500 ] |
r | I . i
1o I 30 dBmr + h T T i
toas L v fo |
40 dBrmy 40 dbs |I
-50 50,
CF 24.35 GHz 40005 pts 40.0 MHz/ Span 400.0 MHz | | [cF 24.35 GHz 40005 pts 40.0 MHz/ Span 400.0 MHz
2 Result Summar 2 Result Summar
24150 GHz 24230 Gz 1,000 MiHz 2415310 GHz -18.46 dBm -545dB 24150 GHz 24.230 GHz 1.000 MHz 2415298 GHz 3404 dBm -21.04 dB
24230 GHz 24.250 GHz 1.000 MHz 24.25000 GHz 16.68 dBm -11.68 dB 24,230 GHz 24,250 GHz 1.000 MHz 24.246 60 GHz 19.72 dBm -14.72dB
24,250 GHz 24,450 GHz 1.000 MHz 24.35316 GHz 17.53 dBm -12.47 dB 24250 GHz 24.450 GHz 1.000 MHz 24 73 GHz 16.48 dBm -13.52 d8
28450 Ghz 23470 Ghz 1000 Mitz 2145289 GHz -18.77 dBm -1377d8 24,450 GHz 24.470GHz 1.000 MHz 2445010 GHz 19.07 dBm 1407 dB
24470 6Hz 24,550 GHz 1,000 MHz 2452383 GHz -34.57 dBm -21.57 dB 24470 Gl 24,550 Ghe 1,000 Mk 2454678 GHz 2043 dBm 7.43 dB
R =

16:44:02 16.08.2021

16:42:44  16.08.2021

CP-OFDM Module A

NR Band n258A / 200MHz / QPSK

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

Ref Level 39,49 dBm  Offset 53,09 d8

1 Spurious Emissions

Line _SPUR|OUS_LINE_ABS_0q2

Mode Auto Sweep

S6L

Count 100/100

Mode Auto Sweep seL
Count 100/100

1 Spurious Emissions. 1 Avg

Line _SPUR(OUS_LINE_ABS,

Ref Level 39.49 dBm  OMfset 53.99 dB

—

SPURIOLS_HNE, ABS 002

) i f ) b
|30 l i J\
1 w 30 dbr N‘
40 dBmr- 40 dir I
-50 50,
CF 24.35 GHz 40005 pts 40.0 MHz/ Span 300.0 MHz | | |GF 24.35 GHz 40005 pis 40.0 MHa/ Span 400.0 MHz
2 Result Summar 2 Result Summar
24150 6Hz 24,230 6Hz 1.000 Mz 24.15270 GHz 13.08 dBm -0.08 dB 20150 GHz 24.230 Ghiz 1.000 MHz 24.15294 GHz -33.14 dBm -20.14 dB
26230 GHz 24250 GHz 1,000 Mz 2. Hz 1242d8m 42d 24,230 GHz 24250 GHz 1.000 MHz 2424579 GHz 13.17 dBm 81748
34250 GHz 34,250 GHz 1.000 MHz 2435301 GHz 19.25 dBm -10.75 dB 24350 G 24,450 GHz 1000 MHz 73 GHz 20.39 dBm 9.61dB
28,450 GHz 28.4706Hz 1,000 Mz 2445311 GHz 1158 dBm 6.58 dB 34,450 GHz 24470 GHr 1,000 MHz 24.45005 GHz 13.92 dBm 89248
24470 GHz 24550 GHz 1.000 Mz 24.54710 GHz -33.64 dBm -20.64 & 20470 GHz 24550 GHz 1.000 MHz 24.54666 GHz 13.50 dBm 050 dB
pd DN T a—
16:59:1% 16.08.2021 16:34:20 16.08.2021
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e% FCC RADIO TEST REPORT Report No. : FG121931-04L

SPORTON LAB.

DFT-s-OFDM Module A

NR Band n258A / 200MHz / QPSK

Lowest Band Edge / Full RB Highest Band Edge / Full RB

Ref Level 30.40 dBm  Offset 53,99 dB Mode Auto Sweep 6L
Count 100/100
1 Spurious Emissions 1Avg
Limit Chec! PRSS
Line _SPUR|OUS_LINE_ABS_042 PRSS
30 dBm
20 dBr
10 dBmr

o M
| SPURIOUS_LINE_ABS_00: J
-20 dBnr ! v

-40 dBmr

-50 dBm

CF 24.35 GHz 40005 pts 40.0 MHz/ Span 400.0 MHz

2 Result Summa
24150 GHz 24.230 GHz 1.000 MHz 2422446 GHz -25.63 dBm -12.63 dB
24230 GHz 24.250 GHz 1.000 MHz 24.249 89 GHz -19.97 dBm -14.97 dB
24.250 GHz 24.450 GHz 1.000 MHz 24.42085 GHz 6.97 dBm -23.03 dB
24,450 GHz 24.470 GHz 1.000 MHz 24.463 06 GHz -24.34 dBm -19.34 dB
24.470 GHz 24.550 GHz. 1.000 MHz 24.49577 GHz -25.48 dBm -12.48 dB

)

17:07:30 16.08.2021

NR Band n258A / 200MHz / 16QAM

Lowest Band Edge / Full RB Highest Band Edge / Full RB

SGL

Count 100/100
1 Avg

Ref Level 39.49 dBm  Offset 53.99 dB Mode Auto Sweep

1 Spurious Emissions

Limit Chec! S5
Line _SPUR|OUS_LINE_ABS_042 S5
30 dBm

20 dBr

10 dBmr

0dBm

| SPURIOUS_LINE_ABS_00: M

-20 dBm M

R R 14

| e ’ M

-40 dBmr

-50 dBm

CF 24.35 GHz 40005 pts 40.0 MHz/ Span 400.0 MHz

2 Result Summa
24150 GHz 24230 GHz 1.000 MHz 24.18500 GHz -28.10 dBm -15.10dB
24230 GHz 24.250 GHz 1.000 MHz 24.249 85 GHz -23.67 dBm -18.67 dB
24.250 GHz 24.450 GHz 1.000 MHz 24.41894 GHz 4.68 dBm -25.32 dB
24,450 GHz 24470 GHz 1.000 MHz 24.457 60 GHz -27.35 dBm -22.35dB
24470 GHz 24,550 GHz 1.000 MHz 24.51224 GHz -27.93 dBm -14.93 dB

R

17:08:53 16.08.2021
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FAX . 886-3-327-0855




SPORTON LAB. FCC RAD'O TEST REPORT Report No. : FG121931-04L

DFT-s-OFDM Module A

NR Band n258A / 200MHz / 64QAM

Lowest Band Edge / Full RB Highest Band Edge / Full RB

Ref Level 30.40 dBm  Offset 53,99 dB Mode Auto Sweep 6L
Count 100/100
1 Spurious Emissions 1Avg
Limit Check PRSS
Line _SPUR|OUS_LINE_ABS_042 PRSS
30 dBm
20 dBr
10 dBmr

0dBm

_5?",'RiUUS_L\Nt_ABS_UU ‘ N T

—

-20 dBm
30 48y = J — —
- e

-40 dBm
50 dBi
F 24.35 GHz 40005 pts 20.0 MHz/ Span 400.0 MHz
2 Result Summat

24150 GHz 24230 GHz 1.000 MHz 2421379 GH: -30.62 dBm -17.62d8

24230 GHz 24.250 GHz 1.000 MHz 24.24992 GHz -26.42 dBm -21.42 dB

24.250 GHz 24.450 GHz 1.000 MHz 24.43917 GHz 2.20 dBm -27.80 dB

24,450 GHz 24.470 GHz 1.000 MHz 2445354 GH: -29.62 dBm -24.62dB

24.470 GHz 24.550 GHz 1.000 MHz 24.49201 GHz -30.87 dBm -17.87 dB

FETTIET
Ready N F e

17:11:04 16.08.2021

CP-OFDM Module A

NR Band n258A / 200MHz / QPSK

Lowest Band Edge / Full RB Highest Band Edge / Full RB

Ref Level 30.40 dBm  Offset 53,99 dB Mode Auto Sweep 6L
Count 100/100

1 Spurious Emissions 1 Avg

Limit Check PSS
Line _SPUR|OUS_LINE_ABS_0Q2 PSS
30 dBm
20 dBrr
10 dBn
0dBm
_5?",'mUUS_LthABﬁ_UU J
-20 dBn
i ——
W a4 W e
g o8 e
-40 dBm
50 dBm
CF24.35 GHz 40005 pts 20.0 M2/ Span 400.0 MHz
2 Result Summa
24150 GHz 24230 GHz 1.000 MHz 24.19232 GHz -24.43 dBm 11.43 dB
24230 GHz 24.250 GHz 1.000 MHz 24.24962 GHz -21.30 dBm -16.30 dB
24.250 GHz 24.450 GHz 1.000 MHz 24.43135 GHz 4.87 dBm -25.13 dB
24450 GHz 28470 GhHz 1,000 MHz 2445064 GHz -20.26 dBm -15.26 dB
24470 GHz 24550 GHz 1,000 MHz 24.47014 GHz .23.13 dBm -10.13 dB

FETTIET
Ready N F o

17:02:31 16.08.2021
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ssamonias. FCC RADIO TEST REPORT Report No. : FG121931-04L

Spurious Emission

There is no significant spurious emission signal found for frequency started from 30MHz up to 18GHz.

Only the noise floor is reported.

NR Band n258A (30MHz-1GHz)

Horizontal
10 Level (dBm}) Date: 2021-08-09
21
5.7
13
-13.6
-21.4|
-29.3
371
-45.0
-52.9
-60.7|
-68.6
76.4]
843
921
10 30 100. 200. 300. 400. 500. 600. T00. 800. 900. 1000
Frequency (MHz)
Site 1 03CH19-HY
Condition :-13 ERP EIRP_20210305 HORIZONTAL
:n258a MA
Over Limit Read LISN Cable Preamp A/Pos T/Pos
Freq Level Limit Line Level Factor Loss Factor Remark
MHz dBm dB dBm dBm dB dB dB cm deg
1 30.02 -68.55 -55.55 -13.00 -80.25 47.43 ©.8@ 35.73 --- --- Peak
Vertical
1C|_eve| (dBm) Date: 2021-08-09
21
-5.7|
-13
-13.6
-21.4f
-29.3
-3741
-45.0
-52.9
-60.7|
-68.6 1
-T6.4|
-84.3
921
%50 100 200. 300. 400. 500. 600. T00. 800. 900. 1000
Frequency (MHz)
Site : 03CH19-HY
Condition :-13 ERP EIRP_20210305 VERTICAL
:n2b8a MA
Over Limit Read LISN Cable Preamp A/Pos T/Pos
Freq Level Limit Line Lewvel Factor Loss Factor Remark
MHz dBm dB dBm dBm dB dB dB cm deg
1 970.90 -70.8@ -57.8@ -13.00 -80.34 42.62 0.80 33.08 --- --- Peak
TEL : 886-3-327-0868 Page Number 1 A1l - 16 of 23
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ssamonias. FCC RADIO TEST REPORT Report No. : FG121931-04L

NR Band n258A (1GHz-18GHz)

Horizontal
o Level (dBm}) Date: 2021-08-09
-5.7|
-11.4] 13
A7A
-22.9
-28.6
-34.3 3
-40.0
-45.7|
-51.4|
571
62.9
-68.6
-T4.3
1000 4000. 6000. 8000. 10000. 12000. 14000. 16000. 18000
Frequency (MHz)
Site 1 03CH19-HY
Condition :-13 ERP EIRP_20210305 HORIZONTAL
:n258a MA
Over Limit Read LISN Cable Preamp A/Pos T/Pos
Freq Level Limit Line Level Factor Loss Factor Remark
MHz dBm dB dBm dBm dB dB dB cm deg
1 8904.00 -38.21 -25.21 -13.80@ -63.85 66.46 0.80 40.82 --- --- Peak
Vertical
0 Level (dBm) Date: 2021-08-09
5.7
-11.4] -13
171
-22.9
-28.6
-34.3
4
-40.0
-45.7|
-51.4|
571
-62.9
-68.6
-T4.3
1000 4000. 6000. 8000. 10000. 12000. 14000. 16000. 18000
Frequency (MHz)
Site : 03CHI9-HY
Condition : -13 ERP EIRP_20210305 VERTICAL
:n258a MA
Over Limit Read LISN Cable Preamp A/Pos T/Pos
Freq Level Limit Line Lewvel Factor Loss Factor Remark
MHz dBm dB dBm dBm dB dB dB cm deg
1 8902.60 -39.42 -26.42 -13.80 -64.51 65.91 0.00 40.82 --- --- Peak
TEL : 886-3-327-0868 Page Number 1 A11-17 of 23
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SPORTON LAB. FCC RAD'O TEST REPORT Report No. : FG121931-04L

Spurious emission between 18GHz to 40GHz worst case plot is reported as following.
DFT-s-OFDM Module A

NR Band n258A QPSK (18-40GHz)
Lowest Channel / 100MHz

TRP Measurement
Cert Freqp 322750Hz  REWM 1.00WHz WP Court: 100
Span 15450.000MHz  VEWW 300MHz  SWP: 40000
Dector: RMS Trace: AVERAGE

E3
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5
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£
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: intentionally blank

]
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15 St
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25
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]
-40
45
50
55

Level (dBm)

2455 2648 2841 3034 27 3421 3814 3807 4000
Frequency (GHz)

Middle Channel / 100MHz Middle Channel / 200MHz

Refleved 19.49.0Bm  Offset 43.99 08 Mode Auto Sweep 561 RefLeved 2043 dBm  Offset 5399 B Mode: Auto Sweep 561
Count 160/100 Count 160/100

18.0 GHz 63002 pis 22 GHi/ 40.0GHz | | [15.0 GHz 63002 pis 22 GHi/ 40.0GHz

16.000 GHz 24150 GHz 1000 MHz 2331949 GHz -26.63 dBm 13.63 B 16.000 GHz 24150 GHz 1000 MHz 2224404 GHz -23.43 dBm -10.43 aB
24.550 GHz 40,000 GHz 1.000 MHz 31.711 58 GHz -16.97 dBm 3.97d8 24.550 GHz 40,000 GHz 1.000 MHz 31.711 58 GHz -13.08 dBm -0.08 dB
e - % s [ p S

13:44:29 31.07.2021 21:09:34 06.09.2021

Highest Channel / 100MHz

Ref Level 1949 0Bm  Offser 43.99 0B Made At Sweep s6L
=
10 dBn
: |
30 dBrm T H H
intentionally blank
60 dBm

18000 GHz 24.150 GHz 1.000 MHz 2336945 GHz -21.29 dBm 142948
24,550 Gz 40,000 Gz 1.000 Mbiz 31.776 75 GHz -15.63 dBm 2.63dB
[ PR

08:47:57 31.07.2021

Remark: In band and out of band frequencies that has reported in previous results are omitted.

TEL : 886-3-327-0868 Page Number 1 All-18 of 23
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SPORTON LAB. FCC RAD'O TEST REPORT Report No. : FG121931-04L

CP-OFDM Module A

NR Band n258A QPSK (18-40GHz)
Lowest Channel / 100MHz

TRP Measurement et

Cert Freq 32275 GHz - REWW 1 .00MHz  SWWP Court: 100 Freq: 31.647 GHz
Span: 15450 000 MHz WEWS 300MHZ - SWP: 40001 Level: -15.885 dBm
Dector: RMS Trace: AVERAGE Delta: -2.885dB

E3
50
5
an
£
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5
0
15
10

intentionally blank

Level (dBm)

MK1

e e e Fe

HTRERSMELD o w

2455 2648 2841 3034 27 3421 3814 3807 4000
Frequency (GHz)

Middle Channel / 100MHz Middle Channel / 200MHz

RefLevel 19,45 0Bm  Offset 43.99 g Mode Auto Sweep SGL RefLevel 2045 0Bm  OfMfset 53.99 g Mode Auto Sweep SGL
Count 1001100 Count 1001100
10 iy
o ®
0
SPURIOUS E A5 002
. ) | .
SPURIOUS IE 785 007
30dt L 20 68
0 dm 40 6B
0 dbon 50 dBi
TN Fip T ren| e Fip T [T
18.000 GHz 24,150 GHz 1.000 MHz 23.31987 GHz -26.10 dBm -13.10dB 18.000 GHz 24,150 GHz 1.000 MHz 2205609 GHz -23.63 dBm -10.63 dB
24550 GHz 40,000 GHz 1,000 MHz 31.711 58 GHz -16.92 dBm -3.92dB 24550 GHz 40,000 GHz 1,000 MHz 31.711 58 GHz. -13.36 dBm -0.36 dB
= e - o

13:51:42 31.07.2021 21:13:02 06.09.2021

Highest Channel / 100MHz

Ref Level 1949 0Bm  Offser 43.99 0B Made At Sweep s6L
Count 160/100

10 g

o

SPURIOUS_LINE A8S_002

- — intentionally blank

18.0 GHz 63002 pis 22 GHi/ 40.0GHz

18000 GHz 24.150 GHz 1.000 MHz -29.53 dBm 1653 dB
015 dB.

2337022 GHz
24550 Gtz 40000 Gz 1,000 Mtz 3177675 GHz 1315 dBm
we W U

05:14:38  31.07.2021

Remark: In band and out of band frequencies that has reported in previous results are omitted.
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ssamonias. FCC RADIO TEST REPORT Report No. : FG121931-04L

There is no significant spurious emission signal found for frequency started from 40GHz up to 100GHz.
Only the noise floor is reported.

NR Band n258A
(40GHz-60GHz)

-
Spectrum ] :%1

Ref Level 15.00 dém Offset 44.84 dB @ RBW 1 MHz

SWT 60ms & VYBW 3 MHz Mode Auto Sweep
SGL Count 100/100 ExtMix U

@ 1Rm AvgPwr AutolD

Limit Gheck PABS M1[1]

-24.90 dBm)|
10 dB e =17 amm PAFS

18.800040 GHz

0 dBm

-10 dém
-12 dBm
-20 dBm

-30 dBm

-40 dBm

iy e

-60 dBm

-70 dBm

-80 dBm

CF 50.0 GHz 32001 pts
ST

[ il Ready BERRREEEY %

Span 20.0 GHz

Date: 9.AUG.2021 10:06:53

Offset = Antenna Factor (dB/m) + Cable Loss (dB) + 107 + 20log (D) — 104.8
=42.3+0.34 + 107 + 20log(1) — 104.8 = 44.84 (dB)

TEL : 886-3-327-0868
FAX . 886-3-327-0855
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ssamonias. FCC RADIO TEST REPORT

Report No.

: FG121931-04L

NR Band n258A

(60GHz-90GHz)

Spectrum |

(=

Ref Level 15.00 dém Offset 47.94 d& @ RBW 1 MHz

SWT 90 ms & VBW 3 MHz Mode Auto Sweep
SGL Count 100/100 ExtMix E

@ 1Rm AvgPwr AutolD

Limit Gheck paES

M1[1]
10 difg dBm Pa

0 dem

33.17 dBm)|
60.049220 GHz|

-10 dBm

13 dBm
-20 dBm

130 dBm

-40 dBm

-50 dBm

-60 dem

-70 dBm

-80 dBm

CF 75.0 GHz 32001 pts

Span 30.0 GHz

T: ] Ready

Date: 9 AUG 2021 10:24:27

R ] i

Offset = Antenna Factor (dB/m) + Cable Loss (dB) + 107 + 20log (D) — 104.8
=45.4 +0.34 + 107 + 20log(1) — 104.8 = 47.94 (dB)

TEL : 886-3-327-0868
FAX . 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. :

FG121931-04L

NR Band n258A

(90GHz-100GHz)

Spectrum

=]

Ref Level 15.00 dBm Offset 42,74 dB @ RBW 1 MHz
SWT 32.1ms & VBW 3 MHz

ExtMix F

Mode Auto Sweep
SGL Count 1007100

@ 1Rm AvgPwr AutolD

Limit Gheck PABS
10 dBffE= dBm

M1[1]

-29.07 dBm
92.308520 GHz

0dém

-10 dBm

13 dBm
-20 dém

e

-40 dBm

-50 dem

-60 dBm

-70 dBm

-80 dBm

Start 90.0 GHz 32001 pts

Stop 100.0 GHz

Ready

L J—'\ J

Date: 9.AUG 2021 10.34 24

PP ] y

Offset = Antenna Factor (dB/m) + Cable Loss (dB) + 107 + 20log (D) — 104.8
=47.2 +0.34 + 107 + 20log(1) — 104.8 = 49.74 (dB)

TEL : 886-3-327-0868
FAX . 886-3-327-0855
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ssamonias. FCC RADIO TEST REPORT

Report No. :

FG121931-04L

Frequency Stability

Test Conditions NR Band n258A / Middle Channel Limit
CW tone Note 2.
Temperature Voltage
(°C) (Volt) Frequency Deviation Deviation Result
(GHz) (kHz) (ppm)
50 Normal Voltage 24.35103295 0.250 0.010
40 Normal Voltage 24.3510332 0.000 0.000
30 Normal Voltage 24.3510332 0.000 0.000
20(Ref.) Normal Voltage 24.3510332 0.000 0.000
10 Normal Voltage 24.35103295 0.250 0.010
0 Normal Voltage 24.35103295 0.250 0.010
-10 Normal Voltage 24.35103295 0.250 0.010 Pass
-20 Normal Voltage 24.35103295 0.250 0.010
-30 Normal Voltage 24.35103295 0.250 0.010
20 Maximum Voltage 24.3510332 0.000 0.000
20 Normal Voltage 24.3510332 0.000 0.000
20 Battery End Point 24.3510332 0.000 0.000
Note:
1. Normal Voltage =3.85 V. ; Battery End Point (BEP) =3.60 V. ; Maximum Voltage =4.45 V.
2. The frequency fundamental emissions stay within the authorized frequency block.
TEL : 886-3-327-0868 Page Number : All-230f 23
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ssamonias. FCC RADIO TEST REPORT Report No. : FG121931-04L

NR Band n258A Module B Beam H

Occupied Bandwidth

Mode DFT-s-OFDM Module B NR Band n258A : 99%0OBW(MHz)
BW 100MHz 200MHz
Mod. QPSK 16QAM 64QAM QPSK 16QAM 64QAM
Lowest CH 91.61 91.61 91.32 - - -
Middle CH 91.72 91.83 91.41 190.60 190.32 190.49
Highest CH 91.44 91.69 91.43 - - -
Mode CP-OFDM Module B NR Band n258A : 99%0OBW(MHz)
BW 100MHz 200MHz
Mod. QPSK QPSK
Lowest CH 94.36 -
Middle CH 94.37 193.57
Highest CH 94.44 -
TEL : 886-3-327-0868 Page Number :Al2-10f18
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e% FCC RADIO TEST REPORT

SPORTON LAB.

Report No. : FG121931-04L

DFT-s-OFDM Module B

NR Band n258A

Lowest Channel / 100MHz / QPSK

Lowest Channel / 100MHz / 16QAM

Ve Spectrum

Refleved 339908, Offset 43,9908 = RBW 1 Mz

pactrian

Refleved 339908, Offset 43,9908 = RBW 1 Mz
= SWT  121ms ® VEW 3 MHz _Mode Auto Sweep

axt o SWT_12:ms = VW 3 N Mode Auto Sweep
" " y s SISO VPRI WU S SO 15
| \ !
0 dber ! ; !
10 8B N |
o My W
- i 1 R T il .
TN W G T T TR
o Z LA A et Pransbaphisiohah a1,
[FTFITY o015 30T Soon T0B L o015 30T Soon T0B L
ke Table |
it i 2033177 Gtz 1474 dBm G b 91619682475 Miz 2032757 G2 12.33 aBm et b 91.614843743 Miz
n ) 24252628 6 554 dbm Oce s Centroid 24398 437 04 Ghs 24252827 G 572 dbm Oce s Centroid 24298638018 GhHs
n 3 24304248 1027 dB Oce b Fieq Offer 1562295 637 Mz 24304841 G 94108 Occ By Fieq Offer 1365581 22 iz

17:58:27 31.07.2021

T

e NN

18:02:52 31.07.2021

o

Middle Channel / 100MHz / QPSK

Middle Channel / 100MHz / 16QAM

MultiVie Spectrum
Refleved 339908, Offset 43,9908 = RBW 1 Mz

At OB = SWT_ 121ms ® VEW 3 MHz _Mode Auto Sweep
1 Oceupied Bandwidth

pactrian

Refleved 339908, Offset 43,9908 = RBW 1 Mz
OB = SWT_ 121ms ® VEW 3 MHz _Mode Auto Sweep

o g WAL 1227 dbm
28301 s 23 2m0GH]
20 dBm
o Ry - o

10 7 o s ‘

| | / \
0 dBer f i) f i

/ Y
10.dBor . +
A Rl P Y i -

ol T R LS,
|CF 24.35 GHz 1001 pts 20.0 MHz2/ Span 200.0 MHz 1001 pts 20.0 MHz2/ Span 200.0 MHz
3 s Tabie

"1 1 24.38157 GHz 14.75 dBm Ocr Bur 91.720108439 MHz 24.33521 GHz 12.27 dBm Ocr Bur 91.836630522 MHz
n 1 24302752 G#e 538 dbm e B Centroid 24348612043 Gz 24302 755 G#e .56 dbm e B Centroid 24348674035 Gtz
T2 1 24394472 GHz 321 dBm Oce Bw Freq Offset -1.387 951 109 MHz 24394592 GHz 271 dBm Oce Bw Freq Offset -1.325 965 103 MHz

e NN

15:38:22 31.07.2021

o P

e NN

15:51:36 31.07.2021

o o

Highest Channel / 100MHz / QPSK

Highest Channel / 100MHz / 16QAM

Ve Spectrum

Refleved 339908, Offset 43,9908 = RBW 1 Mz
At OB = SWT_ 121ms ® VEW 3 MHz _Mode Auto Sweep

1 Oceupied Bandwidth

pactrian

Refleved 339908, Offset 43,9908 = RBW 1 Mz
OB = SWT_ 121ms ® VEW 3 MHz _Mode Auto Sweep

p— T -
FrEs—
20 dBm
10 frraneiloers v e TS (R e e R P EWY PRI VTS VAN TRENVYY USRIV P
f { ] i
0 dBerr i j { y
| ] \
10 dBar A 1 {
1 [} -«
= ‘.k |f.n~‘ al ‘\.“
T I ST 1 T,
B T ook e neca e et S L
|CF 24.8 GHz. 1001 pts 20.0 MHz2/ Span 200.0 MHz 1001 pts 20.0 MHz2/ Span 200.0 MHz
S ek Tabie
"1 1 24.43157 GHz 1213 dBm Ocr Bur 91.443 89589 MHz 1 24.37383 GHz 10.00 dBm Ocr Bur 91.695081 367 MHz
N ) 24352767 6He .38 dbm e r— 2439 458914 e ) 243528136t 35 dbrm e r— 24398 661 019 Gie
T2 1 24434211 GHz 7.28 dBm Oce Bw Freq Offset -1.511085 383 MHz 1 24,434 509 GHz 6.09 dBm Occ Bw Freq Offset -1.338 980 732 MHz

e NN

01:10:53 01.08.2021

e NN

01:10:15 01.08.2021

o o
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ssamonias. FCC RADIO TEST REPORT

Report No. : FG121931-04L

DFT-s-OFDM Module B

NR Band n258A

Lowest Channel / 100MHz / 64QAM

Reflevel 3309 dBm  Offset 43995 = RBW 1 MHz
= SWT_1.2ms = VEW 3Miiz_Made Auto Sweep
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ssamonias. FCC RADIO TEST REPORT

Report No. : FG121931-04L

DFT-s-OFDM Module B

NR Band n258A

Middle Channel / 200MHz / 16QAM

Middle Channel / 200MHz / 64QAM

RefLevel 3300 0Bm  OMset 439908 = RBW 1 Wiz

[ ® SWT_1.6ms ® VBW 3MH: _Mode Auio Sween
1 Occupied Bandwidth

RefLevel 3399 0Bm  Offser 33,0908 = RBW 1 Mz

At 0B = SWT_ 15ms & VEW 3 Mz Mode Autosweep
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SPORTON LAB. FCC RADIO TEST REPORT Report No. : FG121931-04L

CP-OFDM Module B

NR Band n258A

Lowest Channel / 100MHz / QPSK

Reflevel 3309 dBm  Offset 43995 = RBW 1 MHz
= SWT_1.2ms = VEW 3Miiz_Made Auto Sweep
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ssamonias. FCC RADIO TEST REPORT Report No. : FG121931-04L

Radiated Out of Band Emissions

Mode DFT-s-OFDM Module B NR Band n258A : BE (dBm) 1 RB
BW 100MHz
Limit (dBm) QPSK 16QAM 64QAM
Low | 0~10%0B | =-5 -12.89 -11.87 -16.96
CH | >10%0B [<-13 -38.69 -39.18 -39.13
High | 0~10%0B | =-5 -14.79 -17.44 -19.92
CH | >10%0B [<-13 -41.93 -42.28 -42.01
Result Compliance
Mode CP-OFDM Module B NR Band n258A : BE (dBm) 1 RB
BW 100MHz
Limit (dBm) QPSK
Low | 0~10%0B | =-5 -12.33
CH | >10%0B |=-13 -37.87
High | 0~10%0B | =-5 -18.68
CH >10%0B | =-13 -42.36
Result Compliance
Mode DFT-s-OFDM Module B NR Band n258A : BE (dBm) Full RB
BW 100MHz
Limit (dBm) QPSK 16QAM 64QAM
Low | 0~10%0B | = -19.81 -22.41 -25.63
CH | >10%0B |=- -27.78 -30.89 -34.18
High | 0~10%0B | = -27.86 -29.91 -32.89
CH | >10%0B |=-1 -31.11 -33.75 -37.69
Result Compliance
Mode CP-OFDM Module B NR Band n258A : BE (dBm) Full RB
BW 100MHz
Limit (dBm) QPSK
Low | 0~10%0OB | =-5 -21.78
CH >10%0B | =-13 -26.67
High | 0~10%0B | =-5 -25.80
CH >10%0B | =-13 -30.90
Result Compliance
TEL : 886-3-327-0868 Page Number : A12-60f 18

FAX . 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG121931-04L

DFT-s-OFDM Module B

NR Band n258A / 100MHz / QPSK

Lowest Band Edge / 1 RB

Highest Band Edge / 1 RB

Ref Level 2349 B Offset 43,99 4B Miode Auto Sweep

lous_une_ass_og2

saL

Count 100/100

Ref Level 29,49 dBm  Oftset 43.99 0B

1 Spurious Emissions.
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ey . e U
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01:04:50 01.08.2021

NR Band n258A / 100MHz / 16QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

Ref Level 29,49 dBm  Oftset 43.99 B
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e% FCC RADIO TEST REPORT

SPORTON LAB.

Report No. : FG121931-04L

DFT-s-OFDM Module B

NR Band n258A / 100MHz / 64QAM

Lowest Band Edge /1 RB Highest Band Edge / 1 RB

Ref Level 79.49 dBm  Offset 4399 4B Mode Auto Sweep 56L Ref Level 29.45 dBm  Ofiset 43.99dB Mode Auto Sweep e
Caunt 100/100 Count 100/100
1 Spurious Emissions. 1 Avg
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CP-OFDM Module B

NR Band n258A / 100MHz / QPSK

Lowest Band Edge /1 RB Highest Band Edge / 1 RB

Ref Level 29.45 dBm  Offset 43,99 0B Mode Auto Sweep SGL Ref Level 79.49 dBm  Offset 43.99dB Mode Auto Sweep SGL
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SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG121931-04L

DFT-s-OFDM Module B

NR Band n258A / 100MHz / QPSK

Lowest Band Edge / Full RB Highest Band Edge / Full RB

Reflevel 2945 4B Offset 439908 Mode Auto Sweep sa Reflevel 2049 dBm  Offset 439908 Mode Auto Sweep. saL
Count 100/100 Count 100/100
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NR Band n258A / 100MHz / 16QAM

Lowest Band Edge / Full RB

Highest Band Edge / Full RB
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28150 GHz 20280 GHz 1.000 MHz 2023858 GHz -30.89 dBm -17.89 dB 28.150 GHz 20,240 GHz 1,000 MHz 28,2363 GHz "43.40 dBm ~30.40 dB
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG121931-04L

DFT-s-OFDM Module B

NR Band n258A / 100MHz / 64QAM

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Ref Level 2949 dBm  Offset 43,93 68 Mode Auto Sweep

Ref Level 29.45 dBm  Offset 43.99 dB

(BT

Made Auto Sweep.
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2 Result Summar 2 Result Summar
20150 GHz 20240 GHz 1.000 MHz 24.23966 GHz -34.18dBm -21.18 dB 20,150 GHz 24,240 GHz 1,000 Mtz 2418290 GHz -43.64 dBm 3064 dB |
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24.460 GHz 24550 Ghz 1,000 Mz 24.46281 GHz -42.08 dBm -29.08 dB 24,460 GHz 24,550 GHz. 1,000 MHz 2446119 GHz -37.68 dBm 24,69 dB
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CP-OFDM Module B

NR Band n258A / 100MHz / QPSK

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Ref Level 29.48 dBm  Offset 43.99 08

Ref Level 29.49 dBm  OMset 43.99 dB

Made Auto Sweep.

Mode Auto sweep s6t
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ezl Summor 2 Result Summai
24150 G 24,240 Ghz 1,000 Mz 24.23966 GHz 2667 d8m 1367 dB 22,150 GHz 24240 Griz 1000 MHz 24.234 76 GHz -43.13 dBm 3013 dB |
28,240 otz 28250 Gz 1000 Mz 22.24992 GHz 21.78 dBm -1678 dB 24240 6z 24.250 Gz 1000 Mz 2424949 GHz -42.55 dBm 3755 dB
D2l DA G 1000 2428413 Gz 338 dBm -26.62 20250 Ghz 20450 GHz 1.000 Mz 2442771 GHz 0.02 dBm 2098 d8
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samonis. FCC RADIO TEST REPORT Report No. : FG121931-04L
Mode DFT-s-OFDM Module B NR Band n258A : BE (dBm) 1 RB
BW 200MHz
Limit (dBm) QPSK 16QAM 64QAM
Low | 0~10%0B | =-5 -12.95 -15.73 -16.97
Edge| >10%0B |<-13 -16.59 -17.41 -21.16
High | 0~10%0B | =-5 -16.08 -14.42 -19.46
Edge| >10%0B |<-13 -17.73 -18.28 -22.79
Result Compliance
Mode CP-OFDM Module B NR Band n258A : BE (dBm) 1 RB
BW 200MHz
Limit (dBm) QPSK
Low | 0~10%0B | <-5 -15.05
Edge| >10%0B |=-13 -15.71
High | 0-10%0B | =-5 -14.07
Edge| >10%0B |=<-13 -16.31
Result Compliance
Mode DFT-s-OFDM Module B NR Band n258A : BE (dBm) Full RB
BW 200MHz
Limit (dBm) QPSK 16QAM 64QAM
Low | 0~10%0B | =< -21.96 -26.37 -26.67
Edge| >10%0B |<- -26.65 -29.18 -32.18
High | 0~10%0B | = -25.16 -29.33 -29.76
Edge| >10%0B |=-1 -29.48 -30.43 -31.92
Result Compliance
Mode CP-OFDM Module B NR Band n258A : BE (dBm) Full RB
BW 200MHz
Limit (dBm) QPSK
Low | 0~10%0B | <-5 -21.93
Edge| >10%0B |=-13 -24.99
High | 0~10%0B | <-5 -21.42
Edge| >10%0B |=-13 -24.80
Result Compliance
TEL : 886-3-327-0868 Page Number : Al2- 11 of 18

FAX . 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No.

FG121931-04L

DFT-s-OFDM Module B

NR Band n258A / 200MHz / QPSK

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

tiview Spect:
Ref Level 39,49 dBm  Offset 53,09 d8

Ref Level 39.45 dBm  Offset 53.99 dB Made Auto Sweep.

6L

Mode Auto Sweep 6
Count 100/100 L
1 Spurio == (BT
SPUR|OUS_LUNE_ABS od2 Uine _SPURLOUS_LINE_ABS_0G2
30 dBm B
0 n I
: | | » |
. | |
SPURIOUS_LINE ABS 002 SPURIOUS HINE ABS 002 I
0 ! A 20 A &
! i A
o + -30 dBny
o ol e 1 \ ey e
40 dBme 40 dby |I
50 50 d8
CF 2835 GHz 40005 pts 0.0 MHz/ Span 400.0 Mz | | [cF 24.35 GHz 40005 pts 40.0 MHz/ Span 400.0 MHz
2 Result Summar 2 Result Summar
24150 GHz 24230 Gz 1,000 MiHz 2415362 GHz -16.59 d8m -339dB 24150 GHz 24.230 GHz 1.000 MHz 2415262 GHz -33.32 dBm -20.32 dB
24230 GHz 24.250 GHz 1.000 MHz 78 GHz -12.95 dBm -7.95 dB 24.230 GHz 24,250 GHz 1.000 MHz 24.24681 GHz -16.63 dBm -11.63dB
24250 GHz 24450 GHz 1000 MHz 24.35327 GHz dBm 1211 dB 24250 GHz 24.850 GHz. 1.000 MHz 346 88 GHz 19.83 dBm -10.17 48
28450 Ghz 23470 Ghz 1,000 MiHz HAS3TTGHz 15.12dBm -1a12de 28,450 GHz 24.470GHz 1.000 MHz 2445001 GHz -16.08 dBm 1108 dB
28470 GHz 24,550 GHz 1,000 MHz 2454686 GHz -32.53 dBm -19.53 dB 24470 Gl 24,550 Ghe 1,000 Mk 2454670 GHz 17.73 dBm 47348
= T e oo
Reacy 190627 ety N e ]
19:06:28 16.08.2021 19:08:03 16.08.2021

NR Band n258A / 200MHz / 16QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

pect

RefLevel 3049 dBm  Offset 5399 68 Mode Auto Sweep saL Ref Level 39.49 dBm  Offset 53.99 dB. Made Auto Sweep e
Count 100/100 L
T iva | Seurious Emissions
Line _SPUR|OUS_LINE_ABS_DQ2 Linc _SPURIOUS_LINE_ABS_02
30 dBm B
0 f] n ﬂ ﬂ
B i 10 “ ‘
o H 0.dBr |
—— “ SPusous- e jams o0
0 ! | 20 ; #
0 30 dBmv .
A I R AN - — \"
40 dBme 40 dby |I
50 50 db
CF 2835 GHz 40005 pts 0.0 MHz/ Span 400.0 Mz | | [cF 24.35 GHz 40005 pts 40.0 MHz/ Span 400.0 MHz
2 Result Summar 2 Result Summar
24150 GHz 24230 Gz 1,000 MiHz 2415310 GHz -441dB 24150 GHz 24.230 GHz 1.000 MHz 2415358 GHz -33.65 dBm -20.65 dB
24230 GHz 24.250 GHz 1.000 MHz 24.24967 GHz -10.73 dB 24,230 GHz 24,250 GHz 1.000 MHz 24.24681 GHz -17.79 dBm -12.79d8B
24,250 GHz 24,450 GHz 1.000 Mtz 2335281 GHz -10.38 dB 24250 GHz 24.850 GHz. 1.000 MHz 24.44704 GHz 18.86 dBm -11.14 d8
28,450 Ghz 24,470 Gtz 1000 Mtz 2345302 GHz -11.13 dB 24,450 GHz 24470 GHz 1.000 Mz 2445011 GHz 1442 dBm -9.42dB
24,470 GHz 24,550 GHz 1,000 MHz 24.51816 GHz -33.96 dBm -20.96 dB 24,470 GHz 24550 GHz 1.000 MHz 24.58694 GHz -18.28 dBm 5.28dB
L ey 5 00
19:05:36 16.08.2021 18:08:47 16.08.2021

TEL : 886-3-327-0868
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SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG121931-04L

DFT-s-OFDM Module B

NR Band n258A / 200MHz / 64QAM

~ - |5 B
Reflevel 30498 Offset 539908 Mode Auto Sweep saL Reflevel 39.49 d8m  Offset 533908 Mode Auto Sweep seL
Count 100/100 Count 100/100
e 1 Avg
lous_uine_ags _og2 Uine _SPURJOUS_LINE_X
0
: *| | ’° | P
5 J! | i oa J I
SPURIOUS LINE ABS 002 l 'l SPURIOUS_LINE_A8S_00 J i
=20 -20.
F I i !
0 A 30 dBme - i
i A N N J
40 dBr 40 dbs
-50 50,
CF 24.35 GHz 40005 pts 40.0 MHz/ Span 400.0 MHz | | [cF 24.35 GHz 40005 pts 40.0 MHz/ ‘Span 400.0 MHz
2 Result Summar 2 Result Summar
24,150 Gz 24230 Ghz 1,000 MHz 2415314 GHz 21.16dBm 816 dB 28,150 GHz 24,230 GHz 1,000 MHz 2315898 GHz 3416 dBm 211648
26230 GHz 20250 GHz 1,000 Mz 61 6Hz 1637 dBm -11.97dB 28230 GHz 24.250 GHz 1,000 MHz 2424675 GHz 20.42 dBm -15.42 dB
14250 GHa 24450 GHz 1.000 MHz 24.35312 GHz d8m -12.94 dB 24250 GHz 20,450 GHz 1.000 MHz 24.346 74 GHz 16.17 dBm -13.83d8
28850 GHz BATOGH: 1.000 Mz 245308 GHa 2115 d8m -16.15dB 20,450 Gz 24.870GHz 1,000 Mz 2445007 GHz 19.45 dBm 1846 dB
23,470 GHz 20,550 GHz 1,000 Mz 24.53679 GHz -34.50 dBm -21.50 di 44700t et 1500 e 24,546 42 GH: 3279 dBm L7948
ret N
19:04:17 16.08.2021 18:10:44 16.08,2021

CP-OFDM Module B

NR Band n258A / 200MHz / QPSK

e - P ]
Ref Level 39.49 dBm  Offset 5399 d8l Mode Auto Sweep SGL Ref Level 39.49 dBm Offset 53.99 dB. Mode Auto Sweep SGL
Caunt 100/100
ssions. 1 Ao 1 Spurious Emissions.
=
lous_une_as_odz Line _SPURJoUs_LIN
30d8m B
20 n
. L o fv \
: [ |
SPURIOUS_HINE TABS 002 SPURIOUS_HINE ARS DO
0 [ll -20. r ﬁ
3 k I 30 dBmr Jl \A ‘ I | “
40 dBmr- 40 dir |I
-50 50.
CF 24.35 GHz 40005 pts 40.0 MHz/ Span 300.0 MHz | | |GF 24.35 GHz 40005 pis 40.0 MHa/ Span 400.0 MHz
2 Result Summar
24,150 GHz 24,230 Gz 1,000 MHz 24.15326 GHz 1571 dBm 2.71 dB 0150 Gttr 94230 Oftr 1000 MHe R LFEETEI T T
26230 GHz 24250 GHz 1.000 Mtz 88 GHz 1505 dBm 1005 d& 28230 GHz 24.250 GHz 1.000 Mz 24.24700 GHz 13.77 dBm B.77 dB
212506H 24506l 1000 Mty 24.25325 GHz 3 -13.26 dB 24250 GHz 24.450 Ghz 1.000 MHz z 1897 dBm -11.03d8
Jas0ct: 21410 Gliz 11000 Witz 245274 GHz ;127 d8 24250 GHz 24,470 GHz 1,000 MHz 2445012 GHz 14.07 dBm 07 d
gt 24.550 GHz 1.000 Mz 2448369 GHz 2145 8 20,470 GHz 24550 Ghiz 1.000 MHz 24.54598 GHz -16.31 dBm 331 d8
] e D -
19:18:43 16.08.2021 19:26:32 16.08.2021

TEL : 886-3-327-0868
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SPORTON LAB.

e% FCC RADIO TEST REPORT

Report No. : FG121931-04L

DFT-s-OFDM Module B

NR Band n258A / 200MHz / QPSK

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Ref Level 39.49 dBm  Offset 53.99d8

Mode Auto Sweep

SGL
Count 100/100

1 Spurious Emissions 1 Avg
Limit Checl P
Line _SPUR|OUS_LINE_ABS_0(¢2 P,
30 dBmr
20 dB
10 dB
| SPURIOUS LINE ABS 00, T \
-20 dBi |
e ‘ %
ﬂi e i
-40 dBnr
-50 dBrr
CF 24.35 GHz 40005 pts 40.0 MHz/ Span 400.0 MHz
2 Result Summa
24.150 GHz 24.230 GHz 1.000 MHz 24.21311 GHz -26.65 dBm -13.65dB
24230 GHz 24250 GHz 1.000 MHz 2424995 GHz -21.96 dBm -16.96 dB
24250 GHz 24450 GHz 1.000 MHz 24.41255 GHz 5.07 dBm -24.93 dB
24,450 GHz 24470 GHz 1.000 MHz 2445184 GHz -25.13 dBm -20.13dB
24.470 GHz 24.550 GHz 1.000 MHz 24.47090 GHz -29.48 dBm -16.48 dB
Ready NN L ]

18:57:30 16.08.2021

NR Band n258A / 200MHz / 16QAM

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Ref Level 39.49 dBm  Offset 53.99d8

Mode Auto Sweep

SGL

Count 100/100

1 Spurious Emissions 1 Avg
Limit Checl PASS
Line _SPUR|OUS_LINE_ABS_0(¢2 PASS

30 dBm
20 dBm
10 dBnr
| SPURIOUS LINE ABS 00, f t ]
-20 dBrr |
-30 By .J ' __,
e g . v e, |
-40 dBnr
-50 dBrr
CF 24.35 GHz 40005 pts 40.0 MHz/ Span 400.0 MHz
2 Result Summai

24.150 GHz 24.230 GHz 1.000 MHz 24.21711 GHz -29.18 dBm -16.18 dB

24230 GHz 24250 GHz 1.000 MHz 24.24986 GHz -26.37 dBm -21.37dB

24250 GHz 24450 GHz 1.000 MHz 24.41490 GHz 4.03 dBm -25.97 dB

24,450 GHz 24470 GHz 1.000 MHz 24.46167 GHz -29.33 dBm -2433dB

24.470 GHz 24.550 GHz 1.000 MHz 24.491 29 GHz -30.43 dBm -17.43 dB

Ready NN L oo
19:01:38 16.08.2021
TEL : 886-3-327-0868 Page Number 1 Al12 - 14 of 18
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e% FCC RADIO TEST REPORT Report No. : FG121931-04L

SPORTON LAB.

DFT-s-OFDM Module B

NR Band n258A / 200MHz / 64QAM

Lowest Band Edge / Full RB Highest Band Edge / Full RB

SGL

RefLevel 39.49dBm  Offset 53.99.dB Mode Auto Sweep
Count 100/100
1 Spurious Emissions 1 Avg
Limit Check P
Line _SPUR|OUS_LINE_ABS_0(¢2 PASS
30 dBmr
20 dB
10 dB
0 dBm
| SPURIOUS_LINE ABS 00
-20 dBi J 1
-30 dBn —4 k
- iy N
-40 dBnr
-50 dBrr
CF 24.35 GHz 40005 pts 40.0 MHz/ Span 400.0 MHz
2 Result Summa
24.150 GHz 24.230 GHz 1.000 MHz 24.22210 GHz -32.18 dBm -19.18 dB
24230 GHz 24250 GHz 1.000 MHz 24.24968 GHz -26.67 dBm -21.67 dB
24250 GHz 24450 GHz 1.000 MHz 24.38844 GHz 1.46 dBm -28.54 dB
24,450 GHz 24470 GHz 1.000 MHz 2445279 GHz -29.76 dBm -20.76 dB
24.470 GHz 24.550 GHz 1.000 MHz 24.515 64 GHz -31.92 dBm -18.92 dB

- 16082021
Ready NN i

16:03:31 16.08.2021

CP-OFDM Module B

NR Band n258A / 200MHz / QPSK

Lowest Band Edge / Full RB Highest Band Edge / Full RB

SGL
Count 100/100

1 Spurious Emissions 1 Avg

Ref Level 39.49 dBm  Offset 53.99 dB Mode Auto Sweep

Limit Check PhSS
Line _SPUR|OUS_LINE_ABS_042 PASS
30 dBm
20 dBr
10 dBmr
0dBm
_5?",'RiUUS_L\Nt_ABS_UU T " \
-20 dBnr J'
-40 dBmr
-50 dBm
CF 24.35 GHz 40005 pts 40.0 MHz/ Span 400.0 MHz
2 Result Summa
24150 GHz 24230 GHz 1.000 MHz 24.18736 GHz -24.99 dBm -11.99 dB
24230 GHz 24.250 GHz 1.000 MHz 24.24992 GHz -21.93 dBm -16.93 dB
24.250 GHz 24.450 GHz 1.000 MHz 24.41264 GHz 3.68 dBm -26.32 dB
24,450 GHz 24470 GHz 1.000 MHz 24.45018 GHz -21.42 dBm -16.42 dB
24.470 GHz 24.550 GHz. 1.000 MHz 24.48213 GHz -24.80 dBm -11.80 dB

o 16082021
Ready NN D5 e

19:14:00 16.08.2021

TEL : 886-3-327-0868 Page Number 1 Al2-150f 18
FAX . 886-3-327-0855




ssamonias. FCC RADIO TEST REPORT Report No. : FG121931-04L

Spurious Emission

TEL : 886-3-327-0868 Page Number 1 Al2-16 of 18
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No.

FG121931-04L

Spurious emission between 18GHz to 40GHz worst case plot is reported as following.
DFT-s-OFDM Module B

NR Band n258A QPSK (18-40GHz)

Lowest Channel / 100MHz

Cent Freg; 32275 GHz
Span: 15450.000 WHz
Dector: RMS

TRP Measurement it

REW: 100 MHZ WP Count: 100 Freq: 31.647 GHz
WEWE 3.00MHZ  SWP: 40001

Trace: AVERAGE

Level: -15.534 dBm
Delta: -2.534d8

55
El
a5
a0
3
e

Level (dBm ]

MK

2648 2841 3034 3921 ‘14 3807 40.00

w227
Fresuency (GHz)

intentionally blank

Middle Channel / 100MHz

Middle Channel / 200MHz

RefLeved 19,43 0B Offset 43.99 a5

Mode: Auto Sweep s6L
Count 160/100

Refleved 29.49.0Bm  Offset 53.99 08

Mode Auto Sweep

s6L
Count 160/100

0 B 40 aB
60 aBon 0 B
18.06Hz 64002 pis 2.2GHa/ 40.0GHz || [18.06H: 64002 pis 2.2GHa/ 0.0 GHz
18.000 GHr 24150 GHz 1.000 MHz 23.32045 GHz -30.16 dBm 1116 dB 18.000 GHr 24150 GHz 1.000 MHz 2405266 GHz -23.35 dBm -10.35dB
24550 GHz 40,000 GHz 1,000 Mz 31.71158 GHz -13.46 dBm 0648 24550 GHz 40,000 Glz 1.000 Mitz 31.71158 GHz -13.56 dBm 0.56 dB.
Rty I Rty I

15:39:19 31.07.2021

22:50:42 06.09.2021

Highest Channel / 100MHz

Cent Freg; 32275 GHz
Span: 15450.000 WHz
Dector: RMS

TRP Measurement it

REW: 100 MHZ WP Count: 100 Freq: 31.777 GHz
WEWE 3.00MHZ  SWP: 40001 Level: -15.154 dBm

Trace: AVERAGE Delta: -2.154dB

E
50
45
0
5
w0
25
]
15
10

5
i
=5

Rl

s

20

25

-0

kS

40

45

50

E

Level (dBm)

MK1

]

2455

2648 2841 303 3921 ®A4 3807 40.00

3227
Frenuency (GHz)

intentionally blank

Remark: In band and out of band frequencies that has reported in previous results are omitted.

TEL : 886-3-327-0868
FAX . 886-3-327-0855
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ssamonias. FCC RADIO TEST REPORT

Report No. : FG121931-04L

CP-OFDM Module B

NR Band n258A QPSK (18-40GHz)

Lowest Channel / 100MHz

TRP Measurement it
Cent Freq: 32275 GHz  REW. 1.00MHz  SWP Count: 100 Freq: 31.647 GHz
Span: 15450 000 MHz WEWE 3.00MHZ  SWP: 40001 Level: -15.758 dBm
Dector: RMS Trace: AVERAGE Delta: -2.758 dB

55
El
a5
a0
3
e

Level (dBm ]

MK

2455 2648 2841 3034 3921 ‘14

w227
Fresuency (GHz)

intentionally blank

Middle Channel / 100MHz

Middle Channel / 200MHz

RefLeved 19,43 0B Offset 43.99 a5 Mode Auto Sweep

RefLevel 2043 0B Offset 53.99 a8 Mode Auto Sweep

s6L
Count 160/100

60 dBm
18.0 GHz 63002 pis 22 GHi/ 63002 pis 22 GHi/ 40.0GHz
18000 GHz 24.150 GHz 1.000 MHz 2332006 GHz -29.67 dBm 24.150 GHz 1.000 MHz 22.07338 GHz -23.99 dBm -10.99 dB
24,550 Gz 40,000 Gz 1.000 Mtz 31.711 58 GHz -13.38 dBm 40,000 Gz 1000 Mbiz 31.711 58 GHz -13.57 dBm 0.57 dB.

15:41:57 31.07.2021

Highest Channel / 100MHz

TRP Measurement it
Cent Freq: 32275 GHz  REW. 1.00MHz  SWP Count: 100 Freq: 31.777 GHz
Span: 15450 000 MHz WEWE 3.00MHZ  SWP: 40001 Level: -15.181 dBm
Dector: RMS Trace: AVERAGE Delta: -2.181dB

5
50
45
0
£
E
5
2
15
10

5
0
5
-0 MK1

Level (dBm)

35
-an
a5
50
55

15
E]
25
a0

2455 2648 2841 303 3921 ®A4

3227
Frenuency (GHz)

intentionally blank

Remark: In band and out of band frequencies that has reported in previous results are omitted.

TEL : 886-3-327-0868
FAX . 886-3-327-0855
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ssamonias. FCC RADIO TEST REPORT Report No. : FG121931-04L

NR Band n258A Module B Beam V

Occupied Bandwidth

Mode DFT-s-OFDM Module B NR Band n258A : 99%0OBW(MHz)
BW 100MHz 200MHz
Mod. QPSK 16QAM 64QAM QPSK 16QAM 64QAM
Lowest CH 91.78 91.71 91.43 - - -
Middle CH 91.62 91.65 91.53 190.48 190.53 190.55
Highest CH 91.63 91.86 91.43 - - -
Mode CP-OFDM Module B NR Band n258A : 99%0OBW(MHz)
BW 100MHz 200MHz
Mod. QPSK QPSK
Lowest CH 94.44 -
Middle CH 94.42 193.65
Highest CH 94.56 -
TEL : 886-3-327-0868 Page Number : Al13-10f18

FAX . 886-3-327-0855



ssamanas. FCC RADIO TEST REPORT

Report No. : FG121931-04L

DFT-s-OFDM Module B

NR Band n258A

Lowest Channel / 100MHz / QPSK

Lowest Channel / 100MHz / 16QAM

Reflevel 3300 dBm  Offset 330905 & REW 1 Mz
At 0aB = SWT 2 ms @ VBW 3 Mz Mode Auto Sweep
1 Occupiad Bandwidth

Reflevel 33.09dBm  Offset 43,99 08 = REW 1 MKz
0aB = SWT  12ms ® VBW 3 MHz _Mode Auto Sweep

P
® 7S N S N il bl
] - - i s ] ARl
I | f |
B | |
7
i 1~( h
sy A forescty . o Wi .
- o e,
50 dBm-
e To01 g 200w 1001 s 200w Spen 2000 W
B ke Tonis
] 1 24.26743 Gz 14.23 dbm Oz e 91.780998 878 MHz 24,343 76 Gz .91 dbm Oz e 91716211723 MHz
n : 24252645 6t 10,52 dbm Ot Bo Comtroid 74.298535 991 Gt 24252828 60 781 dbim Ot Bo Comtroid 24,758 64398 Gt
n 3 revre 571 Oxt B Freg et i 00n 158 ke 2433541 oty 750 dbrm Oxt B Freg et 374020 403 ke

17:23:22 31.07.2021

Vesios AETREEEER

17:28:46 31.07.2021

- PRETTT]
Meaiog - EEAREIEEL L

Middle Channel / 100MHz / QPSK

Middle Channel / 100MHz / 16QAM

ultiView Spectrum
Reflevel 300 d6m  Offset 1359 d8 = REW 1 Mz
A 0B = SWT  12ms ® VBW 3N Mode AutoSween
1 Occupied Bandwidth

Spactnm -

Reflevel 33.09dBm  Offset 3,09 48 = REW 1 MKz

0ap = ST 12ms ® VBW 3 Mz Mode Auto Sweep

16:31:39 31.07.2021

— M[IL__1228 dm
24323 830 G|
20 dom -
10 2 et b A
/ | i {
0 dB : '\ T
\
A i \
10 dbm . s -
204 Wl e,
o o ) Iy S TR Py
CFIEH 1001 g 200 M/ 1001 g 200 M/ Span 200.0 WA
[Z Marker Table |
Wi 1 24.38137 GHz 14.69 dBm Occ B 1.623264104 MHz 1 2432363 GHz 12.26 dBm Occ B 1,651 792288 MHz
n 1 74302741 GHr 5.2 dbm Ot B Conroid 24348552 769 GHz 1 74302879 GHr 754 dbm Ot B Conroid 24348705116 GHz
n i 24354364 GHy 10,06 dbm Oct b Fraq Offset 1,447 230 505 Wtz i 24354531 GHy .24 dbn Oct b Fraq Offset 1,234 883761 btz

s ARTNEEEER

16:38:50 31.07.2021

[T

Highest Channel / 100MHz / QPSK

Highest Channel / 100MHz / 16QAM

ultiView Spectrum
Reflevel 300 d6m  Offset 1359 d8 = REW 1 Mz
A 0B = SWT  12ms ® VBW 3N Mode AutoSween
1 Occupied Bandwidth

Spectrum -

Reflevel 33.09dBm  Offset 3,09 48 = REW 1 MKz

0ap = ST 12ms ® VBW 3 Mz Mode Auto Sweep

1 Occupied Bandwidth

o MI[1L__13.03 B
20373830 Gy
20 dim
. MMt A, Teyed 1 G " S
| I I
{ | 1}
0 B 7 i ¥
Y, / \
10 dbm - £ \
A F b,
P o . s «
" TR i ]
(FIEYN 001 pts 20.0MHal 001 pts 20.0MHal Span 200.0 Mz
[Z Marker Table
M1 1 2043157 GHz 14.97 dBm Occ B 91.632535605 MHz 1 2137383 GHz 13.03 dBm Occ B 91.861 505904 MHz
n 1 74352598 Gl 1057 dbm Occ B Centraid 24395 410 504 GHz 1 24352617 Gl 30 dBm Occ B Centraid 24,398 547 433 GHz
n 1 34444 27 Gz 10.17 dbim Oct Bw Freq Offset 1,589 495 806 MHz 1 24444476 Gz 301 B Oct Bw Freq Offset 1452566815 WHz

00:29:17 01.08.2021

wesios - ARINEINE

00:28:34 01.08.2021

[T
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SPORTON LAB. FCC RADIO TEST REPORT Report No. : FG121931-04L

DFT-s-OFDM Module B

NR Band n258A

Lowest Channel / 100MHz / 64QAM

Reflevel 3309 dBm  Offset 43995 = RBW 1 MHz
= SWT_1.2ms = VEW 3Miiz_Made Auto Sweep

2
° PRt A et S Pt
]
! ‘ :
! y
r’ Yy
il I . .
T e e intentionally blank
T L WAy "
50 dBm-
|CF 243 GHz_ 1001 pts. 20.0 MHz/ n 200.0 MHz
M 1 24.26883 GHz 10.48 dBm Oce B 91.4321654831 MHz
jF] 1 24.344 314 GHz 5.11 dBim Oce Bw Freq Offset 1.401 857 955 MHz

PR
R ] LRI

17:33:12 31.07.2021

Middle Channel / 100MHz / 64QAM Middle Channel / 200MHz / QPSK

Reflevel 3300 dBm  Offset 439945 = RBW 1 MHz Reflevel 3300 dBm  Offset 439945 = RBW 1 MHz
At 008 ® SWT 125 = VBW 3 Wiz Made Auto Sweep At 008 = SWT_1.6ms = VBW 3Miiz_ Made Auto Sweep

1 Occupied Bandwidth

— WIIL__1065 dbm
24318800 GHe
20 dom 20 dom
10 o AT P P s 10 b
] | frw [yt | Shw e O
0 g 4 t . . i B 0 dBen . 1 Hf T T
i \ |
10 dbm { A 1 4 A t 10 dBm { { 1 : 1 |
/ ) ! R [
R WPV M ! 0 / Ty A
i M st b oty .Mn\'” IVmw pieseri U T e
iy f ;
I
Gaasen 1007 pie 20,0 M/ Soan 200.0 Wiz | | (GF3435 Ghe 1007 pie 0.0 MRl Soan 800.0 Wiz
[Z Marker Table [Z Marker Table
W 1 20.3488 GHz 10.65 dBm OccBw 91.535 626 634 MHz W 1 24.42193 GHz 7.21 dBm OccBw 190,486 742953 MHz
n 1 24302356 GHe 630 dfm Oce B Gentroid 74348623 319 Gz n 1 24253354 GHe 5.03 dbm Oce B Gentroid 24348597 346 GHr
n I 24394391 GHe 650 dben Occ B Freq Offser 1376681322 MHz n I 24443841 GHe 381 dfm Occ B Freq Offser 1,402 653813 MHz
oo NNEEE oo UNNEEE SO0
16:39:48 31.07.2021 23:07:26 06.08.2021

Highest Channel / 100MHz / 64QAM

Reflevel 3300 dBm  Offset 439945 = RBW 1 MHz
008 ® SWT 125 = VBW 3 Wiz Made Auto Sweep

Are
1 Occupied Bandwidth TPk View

20 dBrw
0 dBer ! I\ ! ! L
10 dBm - afl 1 1 W
A . .
o < : intentionally blank

W Wl B I e LS ST P
|CF 23.4 GHz. 1001 pts 20.0 MH2/ n 200.0 MHz

M1 1 24.36863 GHz 11.16 dBm Oce Bw 91.430590229 MHz

12 1 24,444 193 GHz 7.16 dBen Occ Bw Freg Offset 1522 716 269 MHz

w0

00:27:48 01.08.2021
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No.

FG121931-04L

DFT-s-OFDM Module B

NR Band n258A

Middle Channel / 200MHz / 16QAM

Middle Channel / 200MHz / 64QAM

Reflevel 3309 dBm  Offset 43995 = RBW 1 MHz

Reflevel 3309 dBm  Offset 43995 = RBW 1 MHz
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ssamonias. FCC RADIO TEST REPORT

Report No.

FG121931-04L

CP-OFDM Module B

NR Band n258A

Lowest Channel / 100MHz / QPSK

Reflevel 3309 dBm  Offset 43995 = RBW 1 MHz
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ssamonias. FCC RADIO TEST REPORT Report No. : FG121931-04L

Radiated Out of Band Emissions

Mode DFT-s-OFDM Module B NR Band n258A : BE (dBm) 1 RB
BW 100MHz
Limit (dBm) QPSK 16QAM 64QAM
Low | 0~10%0B | =-5 -12.33 -12.76 -14.51
CH | >10%0B [<-13 -35.55 -37.85 -36.64
High | 0~10%0B | =-5 -11.23 -14.85 -15.28
CH | >10%0B [<-13 -38.38 -37.95 -37.26
Result Compliance
Mode CP-OFDM Module B NR Band n258A : BE (dBm) 1 RB
BW 100MHz
Limit (dBm) QPSK
Low | 0~10%0B | =-5 -12.44
CH >10%0B | =-13 -35.09
High | 0~10%0B | =-5 -15.11
CH >10%0B | =-13 -37.38
Result Compliance
Mode DFT-s-OFDM Module B NR Band n258A : BE (dBm) Full RB
BW 100MHz
Limit (dBm) QPSK 16QAM 64QAM
Low | 0~10%0B | = -18.28 -20.96 -25.28
CH | >10%0B |=- -23.01 -25.63 -30.87
High | 0~10%0B | = -24.13 -26.29 -28.93
CH | >10%0B |=-1 -26.48 -28.96 -32.70
Result Compliance
Mode CP-OFDM Module B NR Band n258A : BE (dBm) Full RB
BW 100MHz
Limit (dBm) QPSK
Low | 0~10%0OB | =-5 -20.03
CH >10%0B | =-13 -24.20
High | 0~10%0B | =-5 -22.89
CH >10%0B | =-13 -26.94
Result Compliance
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